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SUMMARY OF PRODUCT CHARACTERISTICS 

 

 

1. NAME OF THE MEDICINAL PRODUCT 

 
Losartan 50 mg film-coated tablets 
Losartan 100 mg film-coated tablets 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 

 

Losartan 50 mg film-coated tablets 

1 film-coated tablet contains 50 mg losartan potassium (equivalent to 45,76 mg losartan 

or i.e. 0,108 mmol potassium). 
 

Losartan 100 mg film-coated tablets 

1 film-coated tablet contains 100 mg losartan potassium (equivalent to 91,52 mg 

losartan or i.e. 0,216 mmol potassium). 
 

The film-coated tablets contains Lactose monohydrate 

For a full list of excipients, see section 6.1. 

 

 
3. PHARMACEUTICAL form 

Film-coated tablets 
 
 

Losartan 50 mg film-coated tablets 
white, oval, brake notch on both sides, embossment 3 
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Losartan 100 mg film-coated tablets 
white, oblong, three brake notches on both sides, embossment 5 

 

 

4. Clinical particulars 
 

4.1 Therapeutic indications 

• Essential hypertension (non-organ-induced hypertension; see also section 5.1) 

• Chronic cardiac insufficiency - if treatment with an ACE inhibitor is not suitable 
due to intolerability or contraindication. Conversion of a patient with cardiac 
insufficiency who are stabile adjusted to an ACE inhibitor is not recommended. 
Losartan is to be used in this indication as adjuvant therapy to standard therapy 
of chronic cardiac insufficiency, which - if indicated - involves diuretics, beta- 
adrenergic blocking agents and digitalis. Patients should exhibit a lowered left- 

ventricular ejection fraction ( 40 %), and they should be clinically stable on 
cardiac insufficiency therapy. 

• Diabetic nephropathy in patients with type II diabetes mellitus and proteinuria 

from 0.5 g/day as part of antihypertensive treatment. 

 

4.2 Posology and method of administration 

 
Any possibly existing salt depletion/fluid deficit is to be compensated prior to treatment. 

 

Hypertension 
The usual dosage is 50 mg losartan once daily. 

 

The maximum antihypertensive effect is reached approx. 3-6 weeks after starting therapy. 
 

A dose of 50 mg losartan twice daily (morning/evening) or 100 mg once daily (morning) may 
lead to a better success in some patients. 

 

If enhanced hypotension is necessary, losartan may be taken with other antihypertensives, 
especially diuretics (e.g. hydrochlorothiazide). 

 

Dosage in geriatric patients (above 65 years of age), in impaired renal function, dialysis 
patients 
No alteration in the initial dosage is necessary in these patients. 

 

Cardiac insufficiency 
The initial dose is 12.5 mg losartan once daily. 
In general, the dose should be increased - depending on individual tolerability - at intervals of 
one week to 25 mg losartan once daily and afterwards to the usual maintenance dose of 50 mg 
per day. 

 

Diabetic nephropathy in patients with type II diabetes mellitus and proteinuria from 0.5 
g/day as part of antihypertensive treatment 
The usual initial dose is 50 mg losartan once daily. Depending on the fall in blood pressure, 
the dose may be increased to 100 mg once daily. Losartan may be given together with other 
antihypertensives (e.g. diuretics, calcium antagonists, alpha- or beta-receptor blockers as well 
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as centrally active antihypertensives) as well as with insulin and other oral antidiabetics 
commonly used (sulphonylureas, glitazone and glucosidase inhibitors). 

 
 

Method and duration of administration 
Losartan is taken with some liquid once daily with intake irrespective of meals. 

 

In cardiac insufficiency, the patient should remain under medical monitoring after the first 
dose as well as in each increase in the dose until the blood pressure has stabilized on a 
clinically satisfactory level (see also sections 4.3 and 4.4). 

 

The attending physician decides on the duration of use. 

 

4.3 Contraindications 

 
These medicinal products must not be used in known hypersensitivity to any of the excipients 
and - as no sufficient clinical experience is available - even not in 
- renal artery stenosis bilateral or renal artery stenosis in patients with one single kidney or 

i.e. condition after renal transplantation 

- primary hyperaldosteronism 

- aortic or mitral valve stenosis or i.e. hypertrophic cardiomyopathy of haemodynamically 

relevance 

- severe hepatic dysfunction (hepatic insufficiency) 

- children. 
 

As no sufficient clinical experience is available, losartan should not be used 

- in patients with systolic blood pressure below 90 mmHg 

- in patients with acute myocardial infarction within the preceding 3 days 

- in patients with unstable angina pectoris, stroke or TIA within the preceding 3 months. 
 

No sufficient experience is available regarding use of losartan in patients with severe cardiac 
insufficiency (NYHA IV). Use of losartan in these patients is therefore not recommended. 

 

No sufficient experience is available regarding use of losartan in patients with coincident 
cardiac insufficiency and severe renal dysfunctions; losartan should therefore not be used in 
these patients. 

 

There is no sufficient therapeutic experience with losartan in patients with cardiac 
insufficiency concurrently suffering from symptomatic or life-threatening cardiac 
arrhythmias. 

 

Analyses of study results of small sub-groups indicate that adverse reactions were observed to 
an increased extent in patients concurrently treated with anticoagulants. 

 

 

4.4 Special warnings and precautions for use 

A possibly existing salt depletion/fluid deficit is to be compensated prior to therapy. 
 

In patients with impaired renal function with or without diabetes, electrolyte imbalance is 
frequently to be found which should be considered. In a clinical study performed with type II 
diabetics with proteinuria, hyperkalaemia more frequently occurred in the patient group 
treated with Losartan than in the placebo group. Nevertheless, only few patients discontinued 
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therapy because of hyperkalaemia (see also section 4.8). Regular monitoring of serum 
potassium and serum creatinine level is recommended. 

 

Patients with cardiac insufficiency and serum creatinine between 1.2 and 2.5 mg/dl should be 
monitored especially carefully. 

 

Patients with a known angioneurotic oedema in medical history require especially careful 
medical monitoring, as isolated cases of an angioneurotic oedema have been reported on 
losartan. 

 

Particularly after the first losartan dose, but also after increasing the dose, clinically relevant 
hypotension may occur in patients with cardiac insufficiency. For this reason, the patients 
concerned should be closely monitored medically (approx. 3 hours) until the blood pressure 
has stabilized on a clinically satisfactory level (see also section 4.2). 

 

Patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or 
glucose-galactose malabsorption should not take this medicine. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

 
The antihypertensive effect may be potentiated due to other antihypertensives. 
Concurrent intake of potassium, potassium-sparing diuretics (e.g. amiloride, spironolactone, 
triamterene) or other medicinal products elevating the serum potassium level (e.g. heparin) 
may lead to an increase in the serum potassium concentration and thus resulting side effects. 

 

Concurrent administration of potassium, potassium-sparing diuretics (e.g. amiloride, 
spironolactone, triamterene) or other medicinal products elevating the serum potassium level 
(e.g. heparin) may lead to an increase in the serum potassium concentration and thus resulting 
adverse reactions. 

 

Non-steroidal anti-inflammatory drugs (NSAIDs), including selective cyclooxygenase-2 
inhibitors (COX-2 inhibitors) can reduce the effect of diuretics and other antihypertensive 
medicines. The antihypertensive effect of angiotensin-II-receptor antagonists can therefore be 
attenuated due to NSAIDs, including selective COX-2 inhibitors. 

 

In some patients with compromised renal function who are being treated with non-steroidal 
anti-inflammatory drugs (NSAIDs), including selective cyclooxygenase-2 inhibitors, 
concomitant use of angiotensin-II-receptor antagonists may lead to a further deterioration of 
renal function. This effect is usually reversible after discontinuation of therapy. 

 

Rifampicin and fluconazole have been reported to reduce the plasma concentrations of the 
active metabolite of losartan. No data is available regarding the clinical consequences of that. 

 

Analyses of study results of small sub-groups indicate that adverse reactions were observed to 
an increased extent in patients concurrently treated with anticoagulants. 

 

4.6 Pregnancy and lactation 

Prior to use of losartan, pregnancy is to be excluded in women of childbearing age. During 
treatment, appropriate measures must be taken to prevent pregnancy. If, nevertheless, 
pregnancy is detected during treatment, the latter must be converted to another therapy, as 
intake of medicinal products of this type may lead to damage to the child, especially during 
the last 6 months of pregnancy. 
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If treatment is necessary during the lactation period, breastfeeding is to be stopped. 

 

4.7 Effects on ability to drive and use machines 

 
Treatment with losartan requires regular medical monitoring. Due to inter individually 
different reactions, reactivity may be impaired to such an extent that the ability to drive, to 
operate machinery or to work in an unsafe posture is impaired. This applies to a higher degree 
when initiating therapy, increasing the dose and changing preparations as well as in 
combination with alcohol. 

 

4.8 Undesirable effects 

In controlled clinical studies in essential hypertension, dizziness has uncommonly been 
reported, rarely exanthema or dose-dependent orthostatic effects. Symptomatic hypotension 
may occur particularly in patients with salt depletion and/or volume deficit (e.g. in high-dosed 
diuretics, severe cardiac insufficiency). 

 

Angina pectoris, somnolence, vertigo, constipation may rarely occur, asthenia, fatigue, 
oedema, abdominal pain, palpitations, headache, insomnia. 

 

In a controlled clinical study with hypertensive patients with left-ventricular hypertrophy 
(LIFE Study), the following undesirable effects were commonly (> 1/100), < 1/10) reported 
and listed according to organ classes: 

 

Nervous system disorders: 
vertigo 

 

General disorders and administration site conditions: 
asthenia/fatigue 

 

In controlled clinical studies in cardiac insufficiency there were occasional reports about 
asthenia/fatigue, dyspnoea, hypotension including orthostatic hypotension, vertigo, headache, 
gastrointestinal complaints (e.g. nausea, emesis, diarrhoea), skin reactions (e.g. exanthema, 
erythema, pruritus). Syncope, atrial fibrillation, cerebral insults, paraesthesia may rarely 
occur. 

 

In a controlled clinical study (RENAAL Study; see also section 5) in patients with type II 
diabetes and proteinuria, the following undesirable effects most frequently occurred in 
connection with losartan: asthenia/fatigue, vertigo, hypotension, hypoglycaemia and 
hyperkalaemia (see also sections 4.3, 4.4 and 4.8). The subsequent complaints in the 
RENAAL Study more frequently occurred on losartan than on placebo: orthostatic 
hypotension, syncope, palpitations, influenza-like disease, diarrhoea, urinary tract infection, 
anaemia and dorsal pain. 

 

The following adverse reactions have been reported in the post-marketing period: 

 
 

Investigations: 
In controlled clinical studies in essential hypertension, hyperkalaemia (serum potassium 
above 5.5 mmol/l) occurred in 1.5% of patients, rarely an increase in serum creatinine. Rare 
elevations in SGPT mostly disappeared after cessation of treatment. 

 

In controlled clinical studies in cardiac insufficiency, increases in urea in blood, serum 
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creatinine, serum potassium occasionally occurred. 
 

In a clinical study (RENAAL Study; see also section 5) in patients with type II diabetes and 
proteinuria, 9.9% of patients treated with losartan and 3.4% of patients treated with placebo 
developed hyperkalaemia 5.5 > mEq/l (see also sections 4.3 and 4.4). 

 

Blood and lymphatic system disorders: anaemia, thrombocytopenia. 
 

Nervous system disorders: migraine. 
 

Respiratory, thoracic and mediastinal disorders: cough. 
 

Gastrointestinal disorders: diarrhoea, hepatic dysfunctions, hepatitis. 
 

Renal and urinary disorders: As result of an inhibited renin-angiotensin system, renal 
dysfunctions including renal failure have been reported in risk patients, which generally 
subsides after discontinuation of treatment. 

 

Skin and subcutaneous tissue disorders : urticaria, pruritus. 
 

Muscloskeletal and connective tissue disorders: myalgia, arthralgia. 
 

Immune system disorders: anaphylactic reactions. Angioedema including swelling of larynx 
and glottis with thus induced airway obstruction and/or swelling of face, lips, pharynx and/or 
tongue have rarely been reported in patients treated with losartan; some of these patients 
previously experienced angioedema with other medicinal products including ACE inhibitors. 
Vasculitis including Henoch-Schönlein purpura has rarely been reported. 

 

4.9 Overdose 

 
Symptoms of intoxication 
No experience is available to date regarding overdosage in humans. Probable symptoms in 
dependence on the extent of overdosage are hypotension, tachycardia, possibly bradycardia. 

 

Therapy of intoxication 
Therapeutic measures depend on the time of intake as well as on the type and severity of 
symptoms, restoration of stable cardiovascular conditions should have priority. After oral 
ingestion, administration of sufficient quantities of activated charcoal is indicated. 
Afterwards, the vital parameters must be monitored or corrected under close medical 
monitoring. 

 

Neither losartan nor the active metabolite can be eliminated via haemodialysis. 

 

 

5. PHARMACOLOGICAL   PROPERTIES 

 

 

5.1 Pharmacodynamic properties 

Pharmacotherapeutic group: ATC code: C09CA01 

Mechanism of action 
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Losartan is a synthetically produced oral angiotensin II receptor (type AT1). Angiotensin II, a 
potent vasoconstrictor, is the primarily active hormone of the renin-angiotensin system and an 
important determinant of pathophysiology of hypertension. Angiotensin II binds to the AT1 

receptor which is to be found in many tissues (e.g. vascular smooth muscle cells, adrenal 
gland, kidney, heart) and elicits important biological effects such as for example 
vasoconstriction, release of aldosterone. Angiotensin II also stimulates the proliferation of 
smooth muscle cells. 

 

Losartan selectively blocks the AT1 receptor. In vitro and in vivo, losartan and its 
pharmacologically active metabolite carboxylic acid E 3174 inhibit all physiologically 
relevant effects of angiotensin II, irrespective of its source or route of synthesis. 

 

Losartan does not have any agonistic effect, it does not block other hormone receptors or ion 
channels which are important in cardiovascular regulation. Losartan dose not inhibit either 
ACE (= kinase II), the enzyme which degrades bradykinin. Consequently, the adverse 
reactions mediated by bradykinin are not potentiated. 

 

During administration of losartan, removal of the negative feedback of angiotensin II on renin 
formation leads to an increase in plasma renin activity (PRA). Increase in PRA leads to an 
increase of angiotensin II in plasma. Despite this increase, the antihypertensive effect and 
suppression of plasma aldosterone concentration are maintained indicating effective 
angiotensin II receptor blockade. After discontinuation of losartan, PRA and angiotensin II 
levels fell to basic values within three days. 

 
Both losartan and its active main metabolite have a much higher affinity for the AT1 receptor 
than for the AT2 receptor. The active metabolite is 10-20fold more effective on weight base 
than losartan. 

 

Hypertension studies 
In clinical studies, administration of losartan once daily significantly reduced the systolic and 
diastolic blood pressure in patients with mild to moderate essential hypertension. 
Measurements of the blood pressure values 24 hours after intake compared with 5-6 hours 
after intake showed a blood pressure reduction over 24 hours; the circadian rhythm was 
maintained. Blood pressure reduction at the end of the dosage interval was approx. 70-80% of 
the effect seen 5-6 hours after administration. 

 

Discontinuation of losartan did not lead to an abrupt hypertension in hypertensive patients 
(rebound). Despite the significant decrease in blood pressure, losartan did not show any 
significant effect on the heart rate. 

 

Losartan in men is just as effective as in women, in younger hypertensive patients under the 
age of 65 as well as in elderly patients. 

 

A single dose study in healthy male volunteers showed that administration of 100 mg losartan 
under high-salt and low-salt dietetic conditions did neither alter glomerular filtration rate nor 
the effective renal plasma flow or filtration fraction. Losartan had a natriuretic effect which 
was more pronounced on low-salt diet and which did not seem to be connected with inhibition 
of early proximal sodium re-absorption. Losartan also effected a transient increase in uric acid 
excretion in urine. 

 

An uncontrolled study in 12 hypertensives (without diabetes mellitus) with proteinuria ( 2.0 
g/24 hours) indicates that an 8-week therapy with losartan (50-100 mg) reduces proteinuria, 
fractional excretion of albumin and IgG as well as the filtration fraction. 
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An uncontrolled study in postmenopausal hypertensive patients (n = 16) did not show any 
alterations in renal prostaglandin synthesis (PGE2, prostacyclin, thromboxane A2) as well as 
in systemic prostacyclin synthesis after 4-week use of 50 mg losartan. 

 

Losartan at doses up to 150 mg once daily did mostly not lead to alterations in fasting 
triglycerides, total cholesterol or HDL cholesterol in hypertensive patients. The same doses of 
losartan did not have any effect on fasting blood sugar values. 

 

In general, losartan effected a decrease in serum uric acid (usually < 0.4 mg/dl) which 
persisted in chronic therapy. 

 

In patients with left-ventricular heart failure, doses of 25 mg and 50 mg losartan led to positive 
haemodynamic and neurohormonal effects, i.e. increase in heart index, decrease in pulmonary 
capillary wedge pressure (PCWP), systemic vascular resistance, mean arterial pressure        
and heart rate as well as reduction in circulating levels of aldosterone and norepinephrine. 
Hypotension was dose-dependent in these patients with cardiac insufficiency. 

 

LIFE Study 
Losartan Intervention Study For Endpoint Reduction in Hypertension (LIFE) was a 
randomized, triple-blind and active-controlled study with 9193 hypertensive patients between 
55 and 80 years of age with ECG-documented left-ventricular hypertrophy. The patients were 
randomized to receive either losartan 50 mg (n = 4,605) or atenolol 50 mg (n = 4,588) once 
daily. If the target blood pressure (< 140/90 mmHg) was not obtained, hydrochlorothiazide 
(12.5 mg) was added first and then - if necessary - the losartan or atenolol dose increased to 
100 mg once daily. If necessary, other antihypertensives, but no ACE inhibitors, angiotensin II 

antagonists or -blockers, were given in addition in order to achieve the target blood pressure  
. 
The mean observation time was 4.8 years. 

 

The primary endpoint was the combination of cardiovascular morbidity and mortality 
measured as reduction in combined incidence cardiovascular death, stroke and myocardial 
infarction. The primary combined endpoint occurred in 508 patients (23.8 per 1,000 patient 
years) in the losartan group vs. 588 patients (27.9 per 1,000 patient years) in the atenolol 
group. In comparison with atenolol, treatment with losartan led to a risk reduction of 13.0% (p 
= 0.021) in relation to the primary composite endpoint. In view of the single components of 
the primary endpoint, losartan reduced the risk of stroke by 25% (p = 0.001; 232 patients; 
10.8 per 1,000 patient years); vs. 309 patients; 14.5 per 1,000 patient years) in comparison 
with atenolol, whereas the rate of incidence of cardiovascular deaths (204 patients; 9.2 per 
1,000 patient years vs. 234 patients; 10.6 per 1,000 patient years) and myocardial infarctions 
(198 patients; 9.2 per 1,000 patient years vs. 188 patients; 8.7 per 1,000 patient years) was not 
significantly different between the treatment groups. In both treatment groups, the blood 
pressure was significantly reduced in comparison with the basic value. At the end of the 
observation period, losartan (p = 0.015) showed a by 1.15 mmHg higher reduction in the 
systolic blood pressure and atenolol (p = 0.345) a by 0.76 mmHg higher reduction in diastolic 
blood pressure . 
Adjustment of these differences in blood pressure did not influence the endpoint results. 

 

The effect of losartan in comparison with atenolol on cardiovascular morbidity and mortality 
was investigated in subgroups in patients with diabetes mellitus (n = 1,195) and with isolated 
systolic hypertension (ISH) (n = 1,326) in the anamnesis. In view of the primary combined 
endpoint, a 24% risk reduction (p = 0.03) was observed in diabetic patients and a 25% risk 
reduction (p = 0.06) in patients with isolated systolic hypertension. 
In accordance with the results of total population, reduction in strokes was decisive for the 
observed result in patients with ISH. 
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In the LIFE Study there was a lower incidence of new diabetic diseases in patients without 
anamnestic diabetes mellitus treated with losartan than in patients treated with atenolol (242 
patients versus 320 patients, p = < 0.001). 

 

Ethnic affiliation: 
In the LIFE Study, patients with black skin colour treated with losartan were at higher risk of 
suffering the primary composite endpoint, i.e. a cardiovascular incident (e.g. myocardial 
infarction, cardiovascular death) and especially stroke, than those patients of black skin colour 
treated with atenolol. For this reason, the incidents of losartan observed in the LIFE Study in 
comparison with atenolol regarding cardiovascular morbidity/mortality do not apply to patients 
with black skin colour suffering from hypertension and left-ventricular hypertrophy. 

 

RENAAL Study 
The RENAAL Study (Reduction of Endpoints in NIDDM with the Angiotensin II-Receptor 
Antagonist Losartan) was a large, multicentre, randomized, placebo-controlled, double-blind 
study performed worldwide with 1,513 patients with type II diabetes and proteinuria with or 
without hypertension. 
751 patients received losartan. 
The aim of the study was to show the nephroprotective effect of losartan exceeding the benefit 
of a fall in blood pressure . For this reason, the study design scheduled a comparable blood 
pressure control in both patient groups. 
Patients with proteinuria and serum creatinine of 1.3-3.0 mg/dl were randomized to receive 
either losartan 50 mg once daily - titrated in dependence on the fall in blood pressure - or 
placebo on the basis of a conventional antihypertensive therapy excluding ACE inhibitors and 
angiotensin II antagonists. 
The investigating physicians were instructed to titrate - if necessary - to 100 mg once daily; 
72% of patients took the daily dose 100 mg for the most time. Other antihypertensives 
(diuretics, calcium antagonists, alpha- or beta-blockers as well as centrally active 
antihypertensives) could additionally be given in both groups as appropriate. The patients 
were observed for up to 4.6 years (mean value 3.4 years). 
The primary endpoint of the study was a composite endpoint consisting of doubling of serum 
creatinine, terminal renal insufficiency (necessity of dialysis or transplantation) or death. 

 

The results showed that treatment with losartan (327 events) in comparison with placebo (359 
events) resulted in a 16.1% (p = 0.022) risk reduction for the patients to reach the primary 
composite endpoint. 
There was a significant risk reduction for the following individual and combined components 
of the primary endpoint in patients treated with losartan: 
25.3% risk reduction in doubling of serum creatinine (p = 0.006); 28.6% risk reduction in 
terminal renal insufficiency (p = 0.002); 19.9% risk reduction in terminal renal insufficiency 
or death (p = 0.009); 21.0 risk reduction in doubling of serum creatinine or terminal renal 
insufficiency (p = 0.01). 
The rate of all-cause mortality was not significantly different between both treatment groups. 

 

The secondary endpoints of the study were: alteration in proteinuria, progression rate of 
nephropathy as well as combination of cardiovascular morbidity and mortality (hospitalization 
because of cardiac insufficiency, myocardial infarction, revascularization, stroke, 
hospitalization because of unstable angina pectoris or death of cardiovascular origin). The 
results showed a mean reduction in proteinuria by 34.3% in the patient group treated with 
losartan (p < 0.001). Treatment with losartan reduced the aggravation in renal function - 
measured as reciprocal value of serum creatinine concentration - by 13.9%, p = 0.003 (mean 
aggravation rate of 18.5%, p = 0.01) in the long-term phase of the study. 

 

There was no significant difference for the composite endpoint of cardiovascular morbidity 
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and mortality between the group treated with losartan (247 events) and placebo (268 events), 
although the study was statistically not powered to detect such an effect. 

 

In this study, losartan was generally tolerated well, which verified a rate comparable with the 
placebo group of discontinued therapies because of side effects. 

 

ELITE I and ELITE II Study 
In the ELITE Study over 48 weeks in 722 patients with cardiac insufficiency (NYHA II-IV), 
no difference was observed between the patients treated with losartan and captopril in view of 
the primary endpoint of longer-term alteration in renal function. The observation of the ELITE 
Study that losartan reduced the mortality risk in comparison with captopril was not confirmed 
in the concluding ELITE II Study described in the following. 

 

In the ELITE II Study, losartan 50 mg was administered once daily (initial dose 12.5 mg, 
increased to 25 mg, then 50 mg once daily) compared with captopril 50 mg 3 times daily 
(initial dose 12.5 mg, increased to 25 mg, then to 50 mg 3 times daily). The primary endpoint 
of this prospective study was all-cause mortality. 

 

In this study, 3,152 patients with cardiac insufficiency (NYHA II-IV) were observed for 
almost 2 years (median: 1.5 years) in order to detect whether losartan is superior to captopril 
in the reduction of all-cause mortality. The primary endpoint did not show any significant 
difference between losartan and captopril in the reduction of all-cause mortality. 

 

In both controlled clinical studies in patients with cardiac insufficiency, the tolerability of 
losartan was superior to that of captopril, measured by means of a significantly lower rate of 
discontinued therapies due to adverse reactions and a significantly lower frequency of cough. 

 

5.2 Pharmacokinetic properties 

Following oral intake, losartan is well absorbed and undergoes first-pass metabolism, forming 
an active carboxylic acid metabolite and further inactive metabolites. Maximum plasma 
concentrations of losartan and the active metabolite are achieved in one hour and in 3-4 hours, 

respectively. Losartan and its active metabolite are bound to proteins at  99%, primarily to 
albumin. The distribution volume is 34 l. 

 
Approx. 14% of losartan administered intravenously or orally is converted to the active 

metabolite. Studies with 
14

C-labelled losartan showed after oral and intravenous 
administration that radioactivity in plasma is predominantly attributable to losartan and the 
active metabolite. In approx. 1% of volunteers, a low concentration of losartan was detected 
in the active metabolites. 

 

The plasma clearance of losartan or its active metabolite is approx. 600 ml/min or i.e. 50 
ml/min. The values for renal clearance are about 74 ml/min (losartan) and 26 ml/min (active 
metabolite). Following oral intake, approx. 4% of the dose is excreted in unchanged form with 
urine, approx. 6% of the dose appears in urine as active metabolite. Up to doses of 200 mg 
losartan per day, the pharmacokinetics of losartan and the active metabolite are linear. 

 

Following oral intake, the plasma concentrations of losartan and the active metabolite are 
polyexponential with a terminal half-life of approx. 2 hours or i.e. 6-9 hours. 
During dosage once daily, neither losartan nor its active metabolite significantly accumulate 
in plasma. 
Losartan and its metabolites are excreted via bile and kidneys. After oral administration of 
14

C-labelled losartan, approx. 35% of radioactivity is found in human urine and 58% in the 
faeces. After intravenous administration of 

14
C-labelled losartan, approx. 43% of radioactivity 
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is found in human urine and 50% in the faeces. 
 

In geriatric hypertensive patients, the plasma concentrations of losartan and the active 
metabolite did not significantly differ from those found in young hypertensive patients. 

 

No clinically relevant interactions were detected in pharmacokinetic studies with 
hydrochlorothiazide, digoxin, warfarin, cimetidine, phenobarbital, ketoconazole and 
erythromycin. 

 

In female hypertensive patients, the plasma levels of losartan were up to 2fold higher than in 
male hypertensive patients, whereas the plasma levels of the active metabolite did not differ in 
men and women. 
In patients with mild to moderate alcoholic hepatocirrhosis, the plasma levels of losartan and 
the active metabolite were 5fold or i.e. 1.7fold higher after oral administration than in young 
male volunteers. 
The plasma concentrations of losartan are unchanged in patients with creatinine clearance 
above 10 ml/min. In comparison with patients with normal renal function , AUC for losartan 
is approx. 2fold higher in dialysis patients. 

 

The plasma concentrations of the active metabolite are unchanged in patients with impaired 
renal function as well as in dialysis patients. 

 

Neither losartan nor the active metabolite can be eliminated via haemodialysis. 
 

Bioavailability 
The systemic bioavailability of losartan film-coated tablets is approx. 33%. 

 

 

5.3 Preclinical safety data 

 
Acute toxicity 

Oral LD50 of losartan in male mice is 2,248 mg/kg BW (6,744 mg/m
2
) and is thus 1,124fold 

higher than the daily dose recommended at a maximum in humans. A significant lethality was 

seen in mice and rats after oral use of 1,000 mg/kg BW (3,000 mg/m
2
) or i.e. 2,000 mg/kg BW 

(11,800 mg/m
2
). These doses are 500fold or i.e. 1,000fold higher than the daily doses 

recommended at a maximum in humans if the patient weight is estimated with 50 kg. The 
following occurred as clinical signs in rodents in the scope of these studies: ataxia, 
dehydration, decrease in motoric activity and respiratory rate, tremor, ptosis, lacrimation, 
altered faeces; faecal alterations, occult blood in faeces, emesis, decrease in motoric activity, 
lacrimation, salivation occurred in the dog. 

 

Chronic toxicity 
Corresponding studies up to 3 months in monkeys and up to 1 year in rats and dogs did not 
provide any results excluding use at therapeutic doses. 

 

A decrease in red blood cell parameters (erythrocytes, haemoglobin, haematocrit) was 
detected in the rat as from 45 mg/kg BW/day, in the dog at 125 mg/kg BW/day, in the 
monkey as from 90 mg/kg BW/day and in the mouse at 500 mg/kg BW/day. 

 

Urea N in serum increased from 45 mg/kg BW/day in the rat, at 300 mg/kg BW/day in the 
monkey and from 250 mg/kg BW/day in the mouse, serum creatinine occasionally increased 
in the rat from 150 mg/kg BW/day. Without histological correlate, a decrease in cardiac 
weight was observed as from 15 mg/kg BW/day in the rat, at 125 mg/kg BW/day in the dog 
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and as from 250 mg/kg BW/day in the mouse. Gastrointestinal alterations (mucosal lesions, 
ulcers, erosions, haemorrhages) were found as from 15 mg/kg BW/day in the rat, at 300 
mg/kg BW/day in the monkey, as from 20 mg/kg BW/day in the mouse. 

 

In studies of chronic toxicity and cancerogenicity after oral administration, losartan elicited 
hyperplasia of juxtaglomerular cells in the kidney (as from 15 mg/kg BW/day in the rat, as 
from 300 mg/kg BW/day in the monkey, as from 20 mg/kg BW/day in the mouse). These 
effects seem to be caused by the pharmacological effects of high dosages of losartan (blocked 
inhibition of renin release induced by angiotensin II with stimulation of renin-producing cells) 
and also occur in ACE inhibitors. These results do not seem to have any relevance for use of 
therapeutic doses of losartan in humans. 

 

Cancerogenicity 
Losartan was not cancerogenic when administered to rats and mice at maximum tolerated 
doses for 105 or i.e. 92 weeks. 

 

These doses (270 mg/kg BW/day in rats and 200 mg/kg BW/day in mice) were a systemic 
substance exposure with losartan and its pharmacologically active metabolite which was 160 
and 90 times (rats) and 30 and 15 times (mice) higher than that humans of 50 kg are exposed 
to with administration of 100 mg per day. 

 

Mutagenesis 
Losartan was inconspicuous in microbial and V79-mammalian cells-mutagenesis tests. It 
induces chromosomal damage in vitro only at very high concentrations (approx. 3,400fold 
plasma levels) which had marked cytotoxic effects. There was no induction of chromosomal 
aberrations in myeloid cells of male or female mice after administration of toxic oral doses up 

to 1,500 mg/kg BW/day (4,500 mg/m
2
), the 750fold of the daily dose recommended at a 

maximum in humans. The active metabolite did not show any genotoxicity either in equally 
designed studies. 

 

Reproductive toxicity 
Fertility and reproduction were unchanged in male and female rats which received losartan at 
oral doses of approx. 150 and 300 mg/kg BW/day. 

 

Compared with the recommended dose in humans, these doses correspond to an approx. 
150/125fold substance exposure with losartan and its pharmacologically active metabolite in 
male rats and approx. 300/170fold exposure in female rats. 
Adverse reactions occurred on losartan in foetal and neonatal rats, e.g. reduced bodyweight, 
mortality and/or renal toxicity. Significant concentrations of losartan and its active metabolite 
were identified in the milk of rats. Due to pharmacokinetic measurements, these results are 
attributed to the influences of the medicinal product during late gestation and lactation. 

 

 

6. PHARMACEUTICAL   PARTICULARS 
 

6.1 List of excipients 

 
microcrystalline cellulose, 

lactose monohydrate, 

magnesium stearate (Ph.Eur.), 

hypromellose, 

macrogol 4000 

povidone 
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silicea, colloidal anhydrous 

sodium starch glycolate 

titanium dioxide (E 171), 
 

indigo carmine aluminium salt (E 132) (only in Losartan 12,5 mg) 

 

6.2 Incompatibilities 

 
Not applicable. 

 

 

6.3 Shelf life 

Losartan 12,5 mg film-coated tablets 
36 months 

 

Losartan 25 mg/- 50 mg/- 75 mg/- 100 mg film-coated tablets 
48 months 

 

HDPE Container: 
Shelf life after first opening: 6 months 

 

6.4 Special precautions for storage 

Losartan 12,5 mg film-coated tablets 
Do not store above 25 °C 

 

HDPE Container (all strengths): 
After first opening: Do not store above 25 °C 

 

6.5 Nature and contents of container 

PVC/PVDC/aluminium Blister and HDPE containers 
 

Losartan 12,5 mg film-coated tablets 
7, 10, 14, 20, 21, 28, 30, 50, 56, 60, 84, 90, 98, 100, 14x2, 10x3, 10x5, 14x7, 10x10, 10x5, 
14x4 film-coated tablets 

 

Losartan 25 mg film-coated tablets 
7, 10, 14, 20, 21, 28, 30, 56, 60, 84, 90, 98, 100, 14x2, 10x3, 10x5, 14x7, 10x10, 10x5, 14x4, 
250x1 film-coated tablets 

 

Losartan 50 mg film-coated tablets 
7, 10, 14, 20, 21, 28, 30, 50, 56, 60, 84, 90, 98, 100, 14x2, 10x3, 10x5, 14x7, 10x10, 10x5, 
14x4, 250x1 film-coated tablets 

 

Losartan 75 mg film-coated tablets 
7, 10, 14, 20, 21, 28, 30, 56, 60, 84, 90, 98, 100, 14x2, 10x3, 10x5, 14x7, 10x10, 10x5, 14x4, 
250x1 film-coated tablets 

 

Losartan 100 mg film-coated tablets 
7, 10, 14, 20, 21, 28, 30, 50, 56, 60, 84, 90, 98, 100, 14x2, 10x3, 10x5, 14x7, 10x10, 10x5, 
14x4, 250x1 film-coated tablets 



14  

Not all pack sizes may be marketed. 

 

 

6.6 Special precautions for disposal 

 
No special requirements. 
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